

TEST CERTIFICATE n. 231.C.1707.428.EN.01

References: 1704012-01 – 1706111-01 – 1706163-01–C-i

PRODUCT: BUNK BED REF.: 6010 A – B08

COMPANY: TRASMAN PENEDES, S. L.
POL. EL CLOT DE MOJA, C/ MERLOT 15-23
08734 OLERDOLA (BARCELONA)
Phone: 93 890 23 26
CIF: B60215217
www.trasman.com



TEST: Compliance with the following standards:
EN 747:2012-1+A1:2015 “Furniture. Bunk beds and high beds. Part 1: Safety, strength and durability requirements”.
EN 747:2012-2+A1:2015 “Furniture. Bunk beds and high beds. Part 2: Test methods”

RESULT: The model tested satisfactorily fulfills the especifications for the standard applied, in the following tests applicable to the model:

TESTS	RESULT
<p><u>UNE-EN 747-1:2012+A1:2015</u></p> <p>§. 4.1.1.- General.</p> <p>§. 4.1.2.- Accessible holes, gaps and openings.</p> <p>§. 4.1.3.- Bed base (s) (mattress base)</p> <p>§. 4.1.4.- Safety barriers. Strength.</p> <p>§. 4.1.5.- Ladder or other means of access. Gaps.</p> <p>§. 4.2.- Strength of ladder or other means of access: attachment, deflection and strength.</p> <p>§. 4.3.- Strength of frame and fastenings.</p> <p>§. 4.4.- Stability.</p> <p>§. 5.- Instructions for use.</p> <p>§. 6.- Marking.</p>	<p>CORRECT</p> <p>CORRECT</p> <p>CORRECT</p> <p>CORRECT</p> <p>CORRECT</p> <p>CORRECT</p> <p>CORRECT</p> <p>CORRECT</p> <p>STABLE</p> <p>APPROVED</p> <p>APPROVED</p>

Paterna, 30th June 2020

P.A.

Signed: José Emilio Nuévalos
Furniture and Products Laboratory
Head of Section

This certificate only refers to the samples tested by the AIDIMME laboratory.

The particular results of the tests are described in technical report n. 230.I.1707.428.EN.01 dated on 30/06/2017.

AIDIMME is a member of INNOVAWOOD, The European Network of Research and Training for the Forest, Wood and Furniture Industry, among whose members are: BRE-CTTC (United Kingdom), COSMOB (Italy), DTI (Denmark), FCBA (France), ITD (Poland), SHR (Holland), SP (Sweden), TRADA-FIRA (United Kingdom), University of Zagreb (Croatia), WKI (Germany).